
TPS 

CITY OF SUNNYVALE 

MASTER PLAN AND PRIMARY TREATMENT DESIGN 

TECHNICAL MEMORANDUM 
BUILDING PROGRAMMING: 

SITE PLAN 
FINAL  

July 2014 

Prepared By:______________________ 
Karen Burks 

Architect LEED AP BD+C 

 
Reviewed By:______________________

Jamel Demir, P.E. 
 

2 7 0  0  Y  G  N A  C I O  V  A  L  L E  Y  R O  A  D  •  S  U I T  E  3 0 0  •  W  A  L N U T  C R E  E  K  ,  C  A  L I F  O  R N I A  9 4 5  9 8   •   (  9 2  5 )  9 3  2 - 1 7 1  0  •  F  A  X  (  9 2 5 )  9 3  0  - 0 2  0  8 
C A  / S  u n n  y v a  l e / 9  2 6 5 A  0 0 /  D e l i  v e  r a b l e s  / S  u p p o r  t  F a c  i l i  t i e s  a n d  S  i  t e  P  l  a n n i n g / B  u i l  d i n g P r o g r a m  / FINALT M  - B  u i l d i n  g  P  r o g r  a  m m i  n  g _ 2 0 1 4 - 0 7 - 1 1 . p d f
[...]
  2014

No. Area/Space Function Deficiency/Space	
  Adjustment

existing future commnents

1.0 Maintenance	
  Office	
  Area

Sr.	
  Mechanic	
  -­‐	
  Mechanical work	
  station,	
  8'	
  x	
  10' 92 80 Standardize	
  workstation

Sr.	
  Mechanic	
  -­‐	
  Instrumentation/electrical work	
  station,	
  8'	
  x	
  10' 92 80 Standardize	
  workstation

Copy	
  Work	
  Area Copy,	
  work	
  area	
  and	
  supplies

File	
  Storage/Library/O&M	
  manuals

Maintenance	
  Group	
  Office	
   Computer	
  work	
  stations	
  (3	
  -­‐4),	
  meeting	
  table	
  for	
  up	
  to	
  10,	
   184 250 Currently	
  undersized	
  for	
  staffing	
  levels

Plan	
  storage/layout	
   Locate	
  in	
  Admin/Ops	
  Building 0 0

Training	
  workstations Computer	
  work	
  stations	
  (2	
  -­‐	
  3) 0 85

2.0

Maintenance	
  Shop Machining	
  and	
  pump	
  repair,	
  metal	
  working,	
  welding,	
  fabrication	
  

	
  	
  Mechanics	
  Work	
  bench	
  	
  (7)	
  @	
  8'x8'

	
  	
  Pump	
  Repair	
  /	
  Rebuild	
  Shop

	
  	
  Fabrication	
  

	
  	
  	
  	
  	
  Welding	
   separate	
  area/control	
  fumes	
  

	
  	
  Machining

Parts/Tool	
  Storage Small	
  parts,	
  manual	
  and	
  electric	
  tool	
  storage 275 275

Parts	
  Storage Enclosed	
  storage	
  room,	
  roll	
  up	
  door	
  access 400

Equipment	
  &	
  Materials	
  Storage Container	
  (2)	
  	
   320

Equipment	
  &	
  Materials	
  Storage Equipment	
  and	
  parts	
  	
  (2) 200

Lubricant	
  Storage	
  and	
  Recycling Lubrication,	
  oil,	
  paint	
  and	
  misc.	
  storage	
  (2) 350 300

Shop	
  Storage	
  (Mezzanine) (100	
  SF	
  archive	
  file	
  -­‐	
  150	
  SF	
  	
  mtce.	
  parts/manuals) 150 0 locate	
  file	
  archive	
  to	
  Admin	
  building

Pipe	
  Storage Roofed,	
  fenced	
  enclosure,	
  adj.	
  to	
  Shop	
  	
   440 600
Inadequate,	
  increase	
  in	
  SF	
  of	
  exterior	
  
covered	
  space

3.0 Instrumentation	
  Shop

Instrumentation	
  Tech. Workbench	
  

Instrumentation	
  Tech. Workbench	
  

Instrumentation	
  Tech.	
  (future) Workbench	
   future	
  position,	
  60	
  SF	
  additional

Parts/manuals/equipment	
  storage Shelving

4.0 Warehouse	
  &	
  Stores from	
  Primary	
  control

Warehouse	
  staff	
  work	
  area	
   Workstation,	
  files,	
  counter	
  area 80 Standardize	
  workstation

Parts	
  and	
  Materials	
  Storage Shelving 420
Constrained	
  space,	
  increase	
  to	
  consolidate	
  
storage	
  and	
  control	
  inventory.

Total	
  estimated	
  SF	
  -­‐	
  Net	
   5050 5620

(2)	
  Remote	
  storage	
  areas,	
  see	
  Site	
  Survey

(1)	
  In	
  remote	
  location,north	
  side	
  of	
  WPCP

1,925

382

140

in	
  temporary	
  building

Area	
  (SF)

Maintenance	
  Shop	
  &	
  Enclosed	
  Storage	
  Areas

100

City	
  of	
  Sunnyvale

Burks	
  Toma	
  Architects

WPCP	
  -­‐	
  	
  Maintenance	
  
Space	
  Needs	
  Assessment	
  Summary

Space	
  Needs	
  Assessment

200

850

100

increase	
  in	
  SF	
  for	
  separation	
  of	
  welding	
  
area	
  (health/safety),	
  working	
  clearances	
  
around	
  equipment.

consolidate	
  parts	
  and	
  materials	
  storage	
  
areas,	
  provide	
  access	
  directly	
  to	
  Shop.	
  
Coordinate	
  with	
  Warehouse	
  for	
  inventory	
  
control.

2300



No. Area/Space Function Deficiency/Space	
  Adjustment

existing future commnents

1.0 Public	
  Areas

Entry Primary	
  staff	
  and	
  visitor	
  entry 30 0 No	
  separate	
  entry,	
  shared	
  space

2.0 Compliance	
  Inspection	
  

Private	
  Offices

	
  	
  Compliance	
  Inspection	
  Supervisor 88 120 Standardized	
  Office	
  space

Open	
  Office

Compliance	
  Inspector	
   Work	
  station	
  8'x8'	
  (E) 64 64

Compliance	
  Inspector	
   Work	
  station	
  8'x8'	
  (E) 64 64

Compliance	
  Inspector	
   Work	
  station	
  8'x8'	
  (E) 64 64

Compliance	
  Inspector	
   Work	
  station	
  8'x8'	
  (E) 64 64

Compliance	
  Inspector	
  (Future)	
   Work	
  station	
  8'x8'	
  (E) 0 64 Future	
  staff	
  need,	
  additional	
  space

Compliance	
  Inspector	
  (Future)	
   Work	
  station	
  8'x8'	
  (E) 0 64 Future	
  staff	
  need,	
  additional	
  space

Copy/Work	
  Area Copy,	
  work	
  area	
  and	
  supplies 100 100

File	
  Storage Near	
  central	
  files,	
  but	
  no	
  public	
  access 100 100

Plan	
  Review/Storage Layout	
  table,	
  drawing	
  storage	
   0 80 Required	
  area,	
  currently	
  not	
  provided

Mail Staff	
  mail	
  slots	
  and	
  work	
  counter 20 0 	
  Central	
  mail	
  area,	
  shared	
  space

Total	
  	
  SF	
  -­‐	
  Net 594 784

Area	
  (SF)

Space	
  Needs	
  Assessment

WPCP	
  -­‐	
  Compliance	
  Inspection	
  

City	
  of	
  Sunnyvale

Burks	
  Toma	
  Architects

Space	
  Needs	
  Assessment	
  Summary

8	
  July	
  2014



No. Area/Space Function Deficiency/Space	
  Adjustment

existing future commnents

1.0 Public	
  Areas

Entry	
  Corridor Primary	
  staff	
  and	
  visitor	
  entry 100 0 No	
  separate	
  entry	
  required,	
  shared	
  space

2.0 Laboratory	
  Offices

Laboratory	
  Manager Private	
  Office	
  (1) 142 120 Standardized	
  office	
  size

Sr.	
  Chemist workstation,	
  8'	
  x	
  10' 80 Standardized	
  workstation	
  size

Sr.	
  Chemist workstation,	
  8'	
  x	
  10' 80 Standardized	
  workstation	
  size

Chemists	
  work	
  stations	
   3	
  -­‐	
  workstations,	
  6'	
  x	
  6'	
   108

Lab	
  Tech	
  work	
  stations	
   3	
  -­‐	
  workstations,	
  6'	
  x	
  6'	
   108

Copy,	
  files	
  library,	
  meeting	
  space 0 120
Existing	
  lab	
  has	
  no	
  dedicated	
  space	
  for	
  shared	
  library,	
  
files	
  or	
  meeting	
  space.

3.0 Laboratory	
  

Wet	
  Chemistry Testing	
  and	
  processing	
  of	
  water	
  samples,pilot	
  testing	
   1215 2200
Add	
  canopy	
  hood	
  for	
  disposing	
  of	
  samples,additional	
  
bench	
  space	
  for	
  pilot	
  testing,	
  number	
  of	
  tests,	
  staging	
  
of	
  tests

	
  Dishwashing	
  &	
  Glassware	
  
storage

RO	
  system,	
  autoclave,	
  storage	
  shelving,	
  canopy	
  hoods 200 220
Canopy	
  hood	
  required	
  at	
  dishwashing	
  sink	
  to	
  capture	
  
contaminants.	
  Slight	
  increase	
  in	
  room	
  size	
  for	
  
additional	
  sink	
  area,	
  equipment	
  and	
  carts.	
  

BOD	
  storage	
  unit	
   walk-­‐in	
  incubator 54 48 6'x8'	
  walk-­‐in	
  incubator,	
  in	
  lieu	
  of	
  freestanding	
  units

Microbiology	
   Waste	
  water	
  and	
  fresh	
  water	
  sample	
  processing 170 250
Water	
  and	
  waste	
  water	
  processing	
  should	
  be	
  
separate,	
  need	
  additional	
  space	
  for	
  2	
  work	
  areas	
  with	
  
biological	
  safety	
  hoods	
  to	
  capture	
  contaminants.

Organics	
  (Instrumentation)	
   Add	
  fume	
  hood 325 450
Currently	
  use	
  fume	
  hoods	
  in	
  other	
  areas,	
  inefficient.	
  
Need	
  additional	
  space	
  for	
  fume	
  hood,	
  testing	
  needs	
  &	
  
pilot	
  testing

Metals	
  Lab
Separate	
  room	
  required,	
  add	
  Lg.	
  canopy	
  hoods,	
  1	
  -­‐	
  48"	
  fume	
  
hood

180 300
Increased	
  testing	
  needs	
  since	
  lab	
  built,	
  temp.	
  hoods	
  
inadequate.	
  Need	
  1	
  fume	
  hood	
  +	
  I	
  large	
  canopy	
  hood.	
  
Space	
  should	
  be	
  enclosed	
  with	
  walls.

Sample	
  receiving Processing	
  &	
  storage	
  of	
  samples,	
  shipping/receiving 0 175

Walk-­‐in	
  refrigerator	
  6'x6' 42 40

Lab	
  Storage Equipment	
  &	
  supplies,	
  gas	
  cannisters	
  (2) 100 150
Current	
  storage	
  distributed	
  in	
  dish	
  room,	
  mech	
  
room,chem	
  building,	
  and	
  exterior	
  to	
  builidng

Lab	
  Mechanical	
  Room separate	
  room	
  for	
  D.I,	
  vaccum	
  ,	
  compressor,	
  etc.	
   50 50 similar	
  to	
  other	
  Lab	
  facilities.

4.0 Compliance	
  Inspection	
  Lab	
   adj.	
  to	
  Lab,	
  near	
  C.I.	
  Office	
  area

Work	
  station Computer	
  workstation,	
  files,	
  manual	
  storage

Work	
  Counter Testing	
  and	
  processing	
  of	
  water	
  samples

Sampler	
  Washdown Raised	
  large	
  sink,	
  access	
  to	
  exterior

Equipment	
  Storage Shelving,	
  racks,	
  ice	
  machine	
  (3) 90

Total	
  	
  SF	
  -­‐	
  Net 3185 4949

5.0 Remote	
  Bio	
  Assay	
  Lab	
   Remote	
  Location	
  adjacent	
  to	
  Process	
  Area

Workcounter Testing	
  and	
  processing	
  of	
  water	
  samples

Sample	
  Storage 600

Tanks

City	
  of	
  Sunnyvale

Burks	
  Toma	
  Architects

Space	
  Needs	
  Assessment	
  Summary

Area	
  (SF)

Space	
  Needs	
  Assessment

470

(1)	
  Currently	
  located	
  in	
  Compliance	
  Inspection	
  Portable

Existing	
  Lab	
  has	
  no	
  dedicated	
  space	
  for	
  lab	
  techs	
  and	
  
chemist	
  workstations.

Currently	
  no	
  dedicated	
  space.	
  Shared	
  space	
  with	
  
Compliance	
  Inspection.	
  Walk-­‐in	
  refrigerator	
  in	
  lieu	
  of	
  
freestanding	
  units.	
  2	
  refrigerators	
  currently,	
  1	
  exterior	
  
to	
  lab.

(3)	
  Currently	
  located	
  in	
  Chemical	
  Storage	
  Building	
  &	
  Admin.	
  Building

(2)	
  Currently	
  located	
  in	
  Chemical	
  Storage	
  Building	
  &	
  exterior	
  to	
  building

450

incl	
  in	
  
Lab

342

175

WPCP	
  -­‐	
  Laboratory

If	
  required,	
  Bio	
  Assay	
  Lab	
  would	
  require	
  additional	
  
space	
  for	
  testing	
  needs.	
  	
  Must	
  be	
  located	
  adjacent	
  to	
  
process	
  area.

Undersized	
  for	
  current	
  functions,	
  increase	
  work	
  
counter	
  area

Currently	
  located	
  in	
  Chemical	
  Building	
  &	
  Admin.	
  
Building

8	
  July	
  2014



July 2014 – FINAL
pw://Carollo/Documents/Client/CA/Sunnyvale/9265A00/Deliverables/Support Facilities and Site Planning/Building Program/DRAFT TM - Building Programming.docx 

Technical Memorandum 

APPENDIX F – DUBLIN SAN RAMON SERVICES DISTRICT 
LABORATORY – SITE VISIT MEMORANDUM 





SITE VISIT MEMORANDUM

Project: Project Name Conf. Date: June 30, 2014  

Client: City of Sunnyvale Issue Date: July 2, 2014 

Location: Dublin San Ramon Services District (DSRSD) Project No.: 9265A.00 

Purpose: Dublin San Ramon Services District 

Attendees: DSRSD:  Raj Gumber (Raj) 

Carollo:  Nitin Goel 

Burks Toma Architects:  Karen Burks, Steven Korovesis 

Distribution: Jamel Demir, Nitin Goel and Katy Rogers 

Discussion: 
The following is our understanding of the subject matter covered in this site visit. If this differs from your understanding, 
please notify us.

Background 

Dublin San Ramon Services District (DSRSD) owns and operates the DSRSD Wastewater 
Treatment Facility (Facility) which serves approximately 131,900 people from the City of Dublin, 
the City of Pleasanton, and the southern portion of the City of San Ramon. The Facility provides 
secondary treatment consisting of screening, grit removal, primary clarification, activated 
sludge, secondary clarification, and disinfection using sodium hypochlorite. The Facility also has 
four concrete lined holding basins with a total capacity of 22 million gallons with 2 feet of 
freeboard for flow equalization. Sludge is thickened by dissolved air floatation, anaerobically 
digested, conditioned in onsite facultative sludge lagoons for approximately four years, and then 
injected into the soil at an onsite DSRSD-owned disposal area. The average dry weather flow of 
the Facility is 15 MGD. 

Laboratory Background 

The DSRSD laboratory was constructed in 1995. DSRSD Laboratory staff conducts the 
wastewater and recycled water testing for the DSRSD Wastewater Treatment Plant and the 
drinking water testing for Zone 7. There were 7 laboratory personnel in 2006; however, due to 
economic downturn, there are currently only 5 personnel. The breakdown of personnel is shown 
below: 

 1 Laboratory Supervisor
 2 Chemists
 2 Laboratory Technologists

As per Raj, due to staff reduction the workload per personnel has increased. 

The DSRSD laboratory consists of the following main areas: 

1. Microbiological Lab
2. BOD Area



Site Visit Memorandum City of Sunnyvale 
PROJECT NAME 

CAROLLO ENGINEERS 2
pw://Carollo/Documents/C:\Users\KRogers\AppData\Local\Microsoft\Windows\Temporary Internet 

Files\Content.Outlook\OAMXIFAH\140708_DSRSD Site Visit Memo.docx

3. Inductively Coupled Plasma Mass Spectrometry (ICPMS) Area
4. Wet Chemistry Area
5. IC and Gas Chromatography – Mass Spectrometry (GCMS) Area
6. Office and Analyst Sitting Areas
7. Supply Room

The main laboratory areas are briefly discussed below: 

1. Microbiological Laboratory
DSRSD performs the fecal coliform (10 samples per month), total coliform (30 samples per 
month), and Enterococcus bacteria (10 samples per month) analysis in the microbiological 
laboratory. There is one dedicated incubator for analysis of each microorganism. No hoods 
were provided or required in the microbiological area.  

Figure 1 Microbiological Laboratory 



Site Visit Memorandum City of Sunnyvale 
PROJECT NAME 

CAROLLO ENGINEERS 3
pw://Carollo/Documents/C:\Users\KRogers\AppData\Local\Microsoft\Windows\Temporary Internet 

Files\Content.Outlook\OAMXIFAH\140708_DSRSD Site Visit Memo.docx

2. BOD Area
One standby incubator and one duty incubator were located in the BOD area. DSRSD performs 
BOD (45 samples per month) analysis of the influent and effluent  wastewater . 

Figure 2 BOD Area 



Site Visit Memorandum City of Sunnyvale 
PROJECT NAME 

CAROLLO ENGINEERS 4
pw://Carollo/Documents/C:\Users\KRogers\AppData\Local\Microsoft\Windows\Temporary Internet 

Files\Content.Outlook\OAMXIFAH\140708_DSRSD Site Visit Memo.docx

3. Inductively Coupled Plasma Mass Spectrometry (ICPMS) Area
Inductively coupled plasma mass spectrometry is a type of mass spectrometry that is capable of 
detecting metals and several non-metals that are present at very low concentrations. This is 
achieved by ionizing the sample with inductively coupled plasma and then using a mass 
spectrometer to separate and quantify those ions. DSRSD utilizes the ICPMS instrument to 
measure lead, arsenic, nickel, etc.  

Figure 3 Inductively Coupled Plasma Mass Spectrometry (ICPMS) Area 



Site Visit Memorandum City of Sunnyvale 
PROJECT NAME 

CAROLLO ENGINEERS 5
pw://Carollo/Documents/C:\Users\KRogers\AppData\Local\Microsoft\Windows\Temporary Internet 

Files\Content.Outlook\OAMXIFAH\140708_DSRSD Site Visit Memo.docx

4. Wet Chemistry Area
Wet chemistry is a term used to refer to chemistry generally done in the liquid phase. It is also 
known as bench chemistry because many of the tests performed are done at a laboratory 
bench. Traditionally, it involves the use of laboratory glassware, such as beakers and flasks, 
and excludes quantitative chemical analysis using instrumentation. DSRSD measures the pH, 
ammonia, turbidity, TSS, etc. in the wet chemistry area. For digestion of metals, cyanides, and 
phenols, five fume hoods are located in the wet chemistry area. 

Figure 4 Wet Chemistry Area 



Site Visit Memorandum City of Sunnyvale 
PROJECT NAME 

CAROLLO ENGINEERS 6
pw://Carollo/Documents/C:\Users\KRogers\AppData\Local\Microsoft\Windows\Temporary Internet 

Files\Content.Outlook\OAMXIFAH\140708_DSRSD Site Visit Memo.docx

5. IC and Gas Chromatography – Mass Spectrometry (GCMS) Area
IC chromatography is a process that allows the separation of ions and polar molecules based 
on their affinity to the ion exchanger. DSRSD utilizes the IC instrument to measure the nitrate, 
sulfide, and fluoride in the water and wastewater samples. Similarly, DSRSD utilizes the GCMS 
instrument to measure the volatile compounds and THMs. 

Figure 5 IC and Gas Chromatography – Mass Spectrometry (GCMS) Area 



Site Visit Memorandum City of Sunnyvale 
PROJECT NAME 

CAROLLO ENGINEERS 7
pw://Carollo/Documents/C:\Users\KRogers\AppData\Local\Microsoft\Windows\Temporary Internet 

Files\Content.Outlook\OAMXIFAH\140708_DSRSD Site Visit Memo.docx

6. Office and Analyst Sitting Areas
The supervisor office area and analyst sitting areas are located next to the microbiological lab. 